APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 1 ELECTRICAL COMPONENTS

1 |36610-23H00 Wiring Harness 1 M
2 [31800-Y1000 Start Relay 1 v
3 [32900-15H00 CDI Unit 1 M
4 |33400-Y1000 Ignition Coil 1 v
5 |GB/T 16674 M6x16-Zn.DB Bolt 2 M
6 |GB/T 16674 M6X12-Zn.DB Bolt 3 M
7 [38500-14A00 Horn Assy 1 M
8 |33629-21000 Band,Battery 1 M
9 [33610-Y1000 Battery 1 v
10 [32800-Y1000 Rectifier Assy 1 M
11 |38620-Y1000 Flash Relay 1 M
12 |GB/T 16674 M8x16-Zn.DB Bolt 2 M
13 |33620-23H00 Holder, Battery 1 M




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 2 SPEEDOMETER & Lamp

1 |34100-15G00 Speedometer 1 v
2 |34103-15A00 Spring 1 Y
3  [37100-15A00 Ignition Switch 1 v
4 |35123-14A00 Bolt 2 v
5 |GB/T 859 8-Zn.DB Spring Washer 2 v
6 |[GB/T97.1 8-140HV-Zn.DB Washer 2 Y
7 [35122-14A00 Cushion, Headlamp Housing 2 v
8 [46710-23H00 Bracket, Head Lamp 1 v
9 [35310-17H00 Signal Lamp Assy, Front, Rh 1 v
10 |[35210-17H00 Signal Lamp Assy, Front, Lh 1 Y
11 |GB6187.1 M6-Zn.DB Nut 4 v
12 |35608-17H00 Rubber Ring 4 v
13 |35609-17H00 Spacer 4 v
14 |GB/T 16674 M6x25-Zn.DB Bolt 4 Y
15 |[35109-15A00 Lens, Neutral Indicator 1 v
16 [35106-Y1000 Bulb 1 v
17 |35130-15A00 Housing, Headlamp ( Color ) 1 N
18 |GB/T 820 M5x16-Zn.DB Screw 2 +
19 [35124-14A00 Nut 2 v
20 |35100-10A00 Head Lamp Assy 1 +
21 |35107-Y1000 Bulb 1 v
22 |[35110-23H00 Headlight mesh guard 1 «/
23 |35710-17H00 Tail Lamp Assy 1 v
24 |35711-Y1000 Bulb, Tail Lamp 1 «/
25 [35914-23H00 Mounting brackets 1 V
26 |63112-23H00 Support, Rear Lamp 1 v
27 |35915-23H00 Cushion 1 v
28 |[GB97.1 5-140HV-Zn.DB Washer 2 v
29 |[GB/T 70.1 M5X25-Zn.DB Screw 2 v
30 |GB/T 6187.1 M6-Zn.DB Nut 4 v
31 [35410-17H00 Signal Lamp Assy, Rear, Rh 1 N
32 [35510-17H00 Signal Lamp Assy, Rear, Lh 1 5
33 |GBIT 16674 M8x16-Zn.DB Bolt 2 v
34 [41140-23H10 Rear Fender Bracket 1 v
35 |GB/T 16674 M6x16-Zn.DB Bolt 1 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 3 AIR FILTER & SECOND AIR SYSTEM
1 |13700-23H00 Air Filter 1 v
2 |13711-Y1000 Clamp 1 v
3 [13712-23H00 Outlet Tube , Air Cleaner 1 v
4 |13701-10H00 Air Filter Body 1 v
5 |GB/T 16674 M6x20-Zn.DB Bolt 2 v
6 |13770-23H00 Steel Pipe 1 v
7 |09404-21H00 Clip 2 M
8 [18442-21H00 Outlet Hose, Second Air System 1 */
9 |GB/T 16674 M6x20-Zn.DB Bolt 2 v
10 |09404-21H00 Clip 2 N
11 |18442-22H00 Inlet Hose, Second Air System 1 J
12 [18420-21H00 Valve, Second Air System 1 v
13 |09402-21H00 Clip 2 N
14 [18443-23H00 Hose, Inlet Valve 1 v
15 |13710-15H00 Filter 1 v
16 [13740-Z1000 Graphite Gasket 1 v
17 |GB/T 16674 M6x12-Zn.DB Bolt 2 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 4 MUFFLER ASSY

1 |GB/T 6187.1 M8-Zn.DB Nut 1 M
2 [14301-16H10 Clip 1 v
3 [14303-23H00 Bracket 1 M
4 |GB/T 16674 M8x20-Zn.DB Bolt 2 M
5 |14300-23H00 Muffler Assy 1 M
6 [14320-16H10 Muffler Body 1 M
7 [14302-16H10 Spring 2 M
8 |14360-21000 Gasket, Exhaust Pipe 1 M
9 [14370-21000 Nut 2 M
10 [14310-23H00 Exhaust Pipe 1 M
11 [14312-23H00 Cover, Exhaust Pipe 2 M




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 5 OPERATION SYSTEM

56500-56600-14A00

Rearview Mirror Assy

56600-14A00

Rearview Mirror, Rh

56500-14A00

Rearview Mirror, Lh

57300-21010

Right Handle Switch Assy

59000-23H00

Front Brake Assy

59286-23H00

Front Brake Lever

59288-23H00

Bolt

59285-23H00

Brake Switch, Front

59287-23H00

Front Brake Hose

59008-23H00

Master Cylinder, Front Brake

59312-23H00

Front Brake Pad

59311-23H00

Front Brake Pad

59009-23H00

Mounting Plate Front Disc Brakes

59007-23H00

Caliper, Front Brake

s|alzlzla|z[alR]2]a|e|e|~]o 0|~ ]o|s |~

01204-21000 Bolt
56221-Z21000 Upper Handlebar Holder
56223-21000 Bolt
56211-Z21000 Lower Handlebar Holder
GB/T 6187.2 M10x1.25-Zn.DB Nut
20 |GB/T 16674 M8x40-9.8-Zn.DB Bolt
21 |58500-14A00 Choke Cable Assy
22 |58200-22H00 Cable , Speedometer
23 |58400-23H00 Clutch Cable Assy
24 |58300-23H00 Throttle Cable Assy
25 156110-23H00 Handlebar
26 |57513-Z21000 Bolt
27 |57210-Z1000 Grip, Lh
28 |[57511-Z1000 Lever, Clutch
29 |57600-23H00 Clutch Lever Assy

SRl aINININININDIRIAlmRm R -

LS BN BN BN BN BN BN PN PN PN BN BN BN PN PN BN PN BN BN BN BN PN PN PN BN B T B P




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 6 FUEL TANK & SEAT

1 |44110-23H00 Fuel Tank Comp. 1 M
2 |44413-15A00 Cushion, Front 2 M
3 |44131-23H00 Fuel tank ornamentation, Rh 1 J
4 [44132-23H00 Fuel tank ornamentation, Lh 1 */
5 [44300-15A00 Fuel Cock 1 M
6 |GB/T 5783 M6x25-Zn.DB Bolt 1 M
7 |44122-15A00 Washer 1 v
8 [44415-15A00 Bushing 1 M
9 [44414-15A00 Cushion 1 v
10 |44416-15A00 Cushion 1 M
11 [45100-23H00 Seat Assy 1 M
12 |GB/T 16674 M8x20-Zn.DB Bolt 1 M
13 [37300-23H00 Fuel Tank Cap 1 M




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 7 FRAME-EMBLEM

1 [11000-23H00 Engine 1 v
2 [11010-23H00 Pipe in 1 M
3 [81115-y1000 Bolt 2 v
4 |[16100-23H00 Carburetor Assy 1 M
5 |GB/T 6170 M6-Zn.DB Nut 2 v
6 [41100-23H00 Frame Comp 1 M
7 |41981-23H00 Upper Plate, Engine Mounting 2 v
8 |GB/T 6187.2 M8-DB Nut 7 M
9 |44143-10H00 Bolt 3 v
10 [41213-23H00 Bushing 1 M
11 163113-10H00 Mudguard , RR , Fender 1 N
12 |GB/T 16674 M6x16-Zn.DB Bolt 4 M
13 [09213-10H00 Bolt 1 M
14 [09211-10H00 Bolt 1 M
15 |GB/T 5789 M8X98-DB Bolt 2 M
16 |GB/T 5789 M8X80-DB Bolt 2 M
17 |GB/T 6187.2 M10X1.25-DB Nut 2 N
18 [26300-21H00 starting lever 1 M
19 [25600-21HO0 Shift Pedal 1 v
20 (41990-23H00 Front Bracket, Engine Mounting 1 v
23 |GB/T 16674 M8x10-Zn.DB Bolt 4 v
24 46210-23H00 Rear Carrier 1 M
25 |GB/T 6170 M5-Zn.DB Nut 1 v
26 |GB/T 859 5-Zn.DB Lock Washer 1 M
27 |GB/T 97.1 5-140HV-zn.DB Washer 1 M
28 [38160-Y1000 Rear Reflector 1 M
29 [11001-23H00 Cover, Lh 1 M
30 [11013-18H00 Washer 1 v
31 [11014-18H00 Washer 1 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 8

FOOTREST, SIDE STAND

1 |43510-23H00 Front Footrest Pedal, Lh 1 v
2 |43520-23H00 Front Footrest Pedal, Rh 1 v
4 |GB/T 5789 M10X1.25X25-Zn.DB  |Bolt 4 M
5 |43511-Z1000 Rubber, Front Footrest 2 v
6 |43515-21000 Footrest Rod, Lh 1 M
6-1 [43512-21000 Footrest Rod, Rh 1 M
7 |GB/T 882 B8x35-Zn.DB Pin 2 M
8 |GB/T 91 2x20-zn.DB Cotter Pin 2 M
9 |43514-21000 Return Spring, Lh 1 M
9-1 [43513-Z1000 Return Spring, Rh 1 M
10 |GB/T 96 8-140HV-Zn.DB Washer 2 M
11 |43610-23H00 Front Footrest Comp, Lh 1 N
11-1 |43620-23H00 Front Footrest Comp, Rh 1 v
13 [42310-16H20 Side Stand 1 M
14 [42315-Y1000 Bolt, Side Stand Switch 1 v
15 |42313-Y1000 Switch, Side Stand 1 N
16 [42311-23H00 Bolt 1 M
18 |42321-21000 Spring 1 v
19 [42312-21000 Outer Spring, Side Stand 1 N
23 |GB/T 5789 M8X20-Zn.DB Bolt 4 v
24 143730-21HO0 Rear Footrest Pedal Assy 2 v
25 |43731-21H00 Rubber, Pillion Footrest 2 v
26 |GB/T 848 20-Zn.DB Washer 2 M
27 |GB/T 91-86 2x28-Zn.DB Cotter Pin 2 M
28 |GB/T 882 B6x35-Zn-DB Pin 2 N
29 |43710-21H00 Rear Footrest Pedal, Rh 1 N
30 ([43720-21H00 Rear Footrest Pedal, Lh 1 ‘/




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 9 FRONT SUSPENSION

1 |52000-23H00 Front Shock Absorber Assy 1 o
2 |52100-23H00 Shock,Absorber,Front Rh 1 V
3 |52200-23H00 Shock,Absorber,Front Lh 1 N
6 |51410-23H00 Steering Stem 1 N
7 |GBIT 5783 M8x35-Zn.DB Bolt 2 N
8 |GB/T 859 8-Zn.DB Lock Washer 2 N
9 |GB/T 97.1 8-140HV-Zn.DB Washer 2 N
10 |37300-16H10 Front Lock 1 N
11 |46720-23H00 Mounting Plate, Lower 1 o
12 |(GB/T 819.1 M6x8-Zn.DB Screw 2 v
13 |GB/T 819.1 M6x16-Zn.DB Screw 2 V
14 |46705-14A00 Rubber 2 M
15 |51632-21000 Washer 1 v
16 |51660-Z1000 Needle Bearing 1 N
17 |51650-21000 Needle Bearing 1 J
18 [51643-Z1000 Dust Seal 1 v
19 |51631-21000 Steering Nut 1 J
20 [46710-23H00 Bracket, Head Lamp 1 V
21 [51310-14A00 Steering Head 1 J
22 [51612-21000 Washer 1 v
23 [51633-Z1000 Steering Nut 1 V
24 151511-14A00 Decorative Plate 1 v
25 |46421-15A00 Cushion 2 v
26 [44415-15A00 Bushing 2 N
27 |GB/T 16674 M6x25-Zn.DB Bolt 2 v
28 152412-17H00 Clamp 2 N
29 |52411-23H00 Dust Cover Roller 2 v
30 |53119-Z21000 Clamp, Speedometer Cable 1 \/
31 |59242-Z1000 Clamp, Brake Tube 1 V
32 152223-23H00 Qil Seal 1 N




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 10 FRONT WHEEL

1 |55000-14A20 Front Wheel Assy 1 v
2 |54711-23H00 Axle, Front Wheel 1 v
3 |54600-23H00 Gear Box Assy,Speedometer 1 J
4 |GB/T 5783 M6x16-Zn.DB Bolt 12 v
5 |GB/T 859 6-Zn.DB Lock Washer 12 M
6 |GB/T 97.1 6-140HV-Zn.DB Washer 12 v
7 |54142-17H00 Rim, Lh 1 v
8 |55200-14A20 Tube, Inner 1 N
9 |55100-14A20 Tire 1 v
10 |54141-17H00 Rim, Rh 1 N
11 |GB/T 6187.1-86 M6-Zn.DB Nut 12 v
12 |GB/T 97.1 8-140HV-Zn.DB Washer 4 N
13 |GB/T 859 8-Zn.DB Lock Washer 4 v
14 |GB/T 5783 M8x35-Zn.DB Bolt 4 N
15 |54100-Z1000 Hub, Front Wheel Assy 1 v
16 60301 GB278 Bearing 2 N
17 |210221-Z21000 Nut 4 M
18 |54111-21000 Hub, Front Wheel 1 v
19 |54123-Z1000 Bushing 1 v
20 |09284-21000 Oil Seal 1 N
21 |54121-23H00 Bush, Front Wheel, LH 1 N
22 |GB/T 6187.2 M12x1.25-Zn.DB Nut 1 N
23 [58412-21000 Bolt 3 M
24 |59414-23H00 Front Brake Disc 1 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 11 REAR WHEEL

1 [65000-14A20 Rear Wheel Assy 1 v
2 |64711-23H00 Axle,Rear Wheel 1 N
3 |GB/T 5783 M10x1.25%x35-9.8- Bolt 4 v
4 (64512-18H00 Lock Plate, Sprocket 2 N
5 |[64121-23H00 Bushing, Lh 1 v
6 |[64513-23H00 Bushing 4 v
7 |64511-23H00 Sprocket,Rear(Z=32) 1 v
8 |[08MA-104 GB/T 14212 Chain 1 v
10 [GB/T 5783 M6x16-Zn.DB Bolt 12 v
11 [GB/T 859 6-Zn.DB Lock Washer 12 N
12 [GB/T 97.1 6-140HV-Zn.DB Washer 12 v
13 [54141-17HO0 Rim, Rh 1 v
14 155200-14A20 Tube, Inner 1 N
15 [55100-14A20 Tire 1 v
16 [54142-17HO0 Rim, Lh 1 v
17 |(GB/T 6187.1 M6-Zn.DB Nut 12 v
18 [GB/T 97.1 8-140HV-Zn.DB Washer 4 N
19 |[GB/T 859 8-Zn.DB Lock Washer 4 N
20 |GB/T5783 M8x35-8.8-Zn.DB Bolt 4 v
21 165300-Z21010 Hub, Rear Wheel Assy 1 v
22 |210213-Z1000 Dust Seal, Left 1 v
23 60301 GB278-82 Bearing 2 v
24 165320-Z1010 Hub, Rear Wheel 1 v
25 1210221-Z21000 Nut 4 v
26 |210207-Z21000 Bushing 1 v
27 |64200-Z1000 Panel Assy, Rear Hub 1 N
28 |64202-Z1000 Rear Brake Shoe 2 v
29 [64203-Z1000 Spring 2 v
30 (64204-Z1000 Cam, Rear Brake 1 v
31 164205-Z1000 Lever, Rear Brake Cam 1 v
32 164201-Z1000 Panel Comp, Rear Hub 1 v
33 |64122-23H00 Bushing, Rh 1 v
34 |GB/t 6187.2 M12x1.25-Zn.DB Nut 1 v
35 143300-23H00 Brake Rod Assy 1 v
36 |43314-Z1000 Nut 1 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 11 REAR WHEEL

37 [43312-21000 Pin 1 v
38 [43315-21000 Spring 1 N
39 143311-23H00 Brake Rod 1 v
40 |GB/T 91 2x16-Zn.DB Cotter Pin 1 N
41 |GB/T 97.1 6-140HV-Zn.DB Washer 1 v
44-1 143110-23A00 Brake Pedal 1 N
45 143331-Z21000 Spring 1 v
46 143322-16H10 Spring 1 N
47 |37750-Z1000 Brake Switch Assy 1 N




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 12 REAR SUSPENSION

1 [GB/T 16674 M10x1.25x50-Zn.DJ |Bolt 1 v
2 |[62112-10H00 Bolt 1 v
3 [62100-23H00 Rear Shock Absorber Assy 1 v
4 |61262-10H00 Bolt 2 v
5 |GB/T 6187.2 M10X1.25-Zn.DJ Nut 4 v
5-1 |GB/T 6187.1-86 M8-Zn.DJ Nut 1 v
6 [61266-10H10 Cap,Dust Seal 4 v
7 161261-10H00 Collar,Connecting Rod Pivot 2 N
8 |[61260-23H00 Arm Sub-Assy,Cushion 1 v
9 [61264-10H00 Collar,Shock Absorber (Lower) 1 N
10 [61267-10H00 Seal 2 v
11 [61271-10H00 Bolt 1 v
12 [61266-10H00 Cap,Dust Seal 2 v
13 [61272-10H00 Collar,Connecting Rod 1 N
14 [61270-10HO0 Rod Sub-Assy,Shock Connecting 1 N
15 [64711-15A00 Axle 1 v
16 |[61274-Y1000 Cap,Swingarm Dust Seal 2 v
17 [61277-22H00(GB/T5801-1994, Need Bearing 2 v
18 [61275-23H00 Collal,Swing Arm 1 v
19 [61100-23H00 Swing Arm Assy 1 v
20 |61274-21H00 Slider,Chain 1 v
21 |GB/T 16674 M6x12-Zn.DB Bolt 2 v
22 161311-23H00 Chain Case 1 v
23 [65310-Z21000 Torque Link, Rear 1 N
24 |GB/T16674 M10x1.25%x30-Zn.DB |Bolt 1 v
25 170006-Z1000 Bolt 1 v
26 |GB/T 91 2x20-Zn.DB Cotter Pin 1 v
27 |GB/T 97.1 10-140HV-Zn.DB Washer 2 v
28 |GB/T 97.1 8-140HV-Zn.DB Washer 1 v
29 |GB/T 859 8-Zn.DB Lock Washer 1 v
30 |GB/T 6170 M8-Zn.DB Nut 1 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

|Ref|

Part Number

Part Name

[QTY[ 125¢cc

Fig. 12 REAR SUSPENSION

31 |GB/T 859 10-Zn.DB Lock Washer 1 v
32 |GB/T 6187.1 M10x1.25-Zn.DB Nut 1 Y
33 |GB/T 6170 M8-Zn.DB Nut 2 v
34 161410-23H00 Adjuster, Chain 2 Y
35 |GB/T 6170 M6-Zn.DB Nut 1 v
36 [41211-10HO0 Slider,Chain(Upper) 1 v
37 141212-10H00 Bushing 1 v
38 |[GB/T5783 M6x30-Zn.DB Bolt 1 v
39 |GB/T 16674 M6%12-Zn.DB Bolt 1 v
40 161411-10H00 Slider,Chain(Lower) 1 v
41 |[GB/T 97.1 12-140HV-Zn.DB Washer 2 v




APE (ST125-10/ST50-10) FRAME PARTS CATALOGUE

| Ref | Part Number | Part Name [aTY| 125¢cc

Fig. 13 Covers

1 [53110-23H00 Fender,FR 1 o
2 |51520-23H10 Front Fender Bracket 1 Y
3 |GB/T16674 M6x16-Zn.DB Bolt 7 o
4 |GB/T 6187.1 M6-Zn.DB Nut 3 N
5 |47111-23H00 shield, Lh (color) 1 v
6 |09321-23H00 Cushion Washer 5 Y
7 |GBIT 16674 M6x16-Zn.DB Bolt 1 o
8 [47211-23H00 shield, Rh (color) 1 N
9 [63111-23H00 Rear Fender (color) 1 o

REMARK: THE PARTS IN RED ARE THE ONES WE CANNOT SUPPLY
SEPARATELY.THANKS FOR UNDERSTANDING



